
1 X LEFT THREE SEATER SOFA + 
1 X RIGHT THREE SEATER SOFA + 1 X BENCH





PARTS LIST DESCRIPTION QTY

A

B

C

D

E1SEAT FRAME 1/4"x30 mm BOLT

BACK FRAME

ARM RIGHT

PARTS LIST DESCRIPTION QTY

F

G

H

I

14

1

1

Ø6.5x1.0 mm
WASHER

HEX BOLT DRIVER

28

14

10 / 12mm
HEX WRENCH

1/4" NUT

CORNER BACK
FRAME

1

1

1

B

A

C D

X5 X5

X4



A

B

B

C

C

E D

X2

X2X2

X2

X2 X2

X6

E

D

PARTS LIST DESCRIPTION QTY

A

B

C

D

E

1TOP PANEL 1/4"x40 mm BOLT

LEG

PARTS LIST DESCRIPTION QTY

F

18

1

Ø6.5x1.0 mm
WASHER

HEX BOLT DRIVER

18

SIDE PANEL

2

2



PARTS LIST DESCRIPTION QTY

A

B

C

D

E1

ARM LEFT

1/4"x30 mm BOLT

PARTS LIST DESCRIPTION QTY

F

G

H11

1

1

Ø6.5x1.0 mm
WASHER

HEX BOLT DRIVER

22

11

10 / 12mm
HEX WRENCH

1/4" NUTBACK FRAME 1

1

A

B

C

X5

X6

SEAT FRAME






	PAF-2001水草藤组合沙发说明书-右三人沙发
	图纸和视图
	模型


	PAF-2001水草藤组合沙发说明书-长凳
	图纸和视图
	模型


	PAF-2001水草藤组合沙发说明书-左三人沙发
	图纸和视图
	模型





